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Parts Breakdown 9227C

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 539168-0 SUPPORT ASS'Y, 9227C  1
 1   539186-8   SUPPORT ASS'Y, 9227C  1
 1   632679-5   SUPPORT COMPLETE, 9227C  1
 2 634291-7 FIELD 115V, 9227C  1
 3 416253-5 BAFFLE PLATE, 9227C  1
 4 211031-6 BALL BEARING 608LLB, 9227C  1
 5 681644-1 INSULATED WASHER, 9227C  1
 6 516306-1 ARMATURE ASS'Y 115V, 9227C  1
 7 240002-6 FAN 70, 9227C  1
 8 285687-1 BEARING RETAINER 48, 9227C  1
 9 211106-1 B. BEARING 6201LLB, 5007NB  1
 10 961052-5 RETAINING RING S-12, 9218PBL  1
 11 266012-5 TAPPING SCREW 5X35, HR160DH  4
 12 266171-5 HEX. SOCKET HEAD BOLT M8X25,9227C  2
 13 152490-4 GRIP 36, 9227C  1
 13 153489-2 GRIP 36, 9557NB  1
 13   416256-9   LOOP HANDLE, 9227C  1
 14 415491-6 PIN CAP, 9523NB  1
 15 233072-2 COMPRESSION SPRING 8, 9523NB  1
 16 911221-8 P.H. SCREW M5X16, JR3000V  1
 17 911211-1 P.H. SCREW M5X12, HM1500B  1
 18 159951-5 GEAR HOUSING COMPLETE, 9227C  1
 19 256446-0 PIN 6, 9015A  1
 19 256504-2 SHOULDER PIN 9, 9227C  1
 20   632783-0   LEAD UNIT, 9227C  1
 21 652014-1 P.H. SCREW M4X8, 2708  1
 22 816330-7 INDICATION LABEL, 9227CY  1
 23 266038-7 TAPPING SCREW 5X70, HP2030  2
 24 688110-9 MAGNET SLEEVE, 9227C  1
 25 961012-7 STOP RING E-6, 2030S  1
 26 255058-6 RIVET 2, 9227C  1
 27 233002-3 COMPRESSION SPRING 3,9227C  1
 29 182917-0 HANDLE SET, 9227C  1
 30 664630-7 CORD 3X18X8 SJ, 9820-2  1
 31 682502-4 CORD GUARD 8-85, HP2010N  1
 31 682503-2 CORD GUARD 8-90, 9005B  1
 31 682503-2 CORD GUARD 8-90, 9005B  1
 32   687063-9   STRAIN RELIEF, 4323K  1
 33 265995-6 TAPPING SCREW 4X18, 4323K  2
 34 654571-5 TERMINAL BLOCK, 9227C  1
 35 265995-6 TAPPING SCREW 4X18, 4323K  1
 36 652014-1 P.H. SCREW M4X8, 2708  2
 37 651282-3 SWITCH, 9227C  1
 38 631226-9 CONTROLLER 100-130V, 9227C  1
 38 631801-1 CONTROLLER, 9227C  1
 39   271417-6   DIAL 28, 9227C  1
 40 182918-8 MOTOR HOUSING SET, 9227C  1
 41 858695-1 NAME PLATE, 9227CY  1
 42 191963-2 CARBON BRUSH CB-303 SET, 9227C  1
 42 194996-6 CARBON BRUSH SET CB-303, 9227C  1
 43   643750-0   BRUSH HOLDER CAP, HM1100C  2
 44 819001-5 MAKITA LABEL, 9015A  2
 45 226744-6 SPIRAL BEVEL GEAR 52, 9227C  1
 45 227512-0 SPIRAL BEVEL GEAR 52, 9227C  1
 46   962151-6   RETAINING RING R-32, 9005B  1
 47 211106-1 B. BEARING 6201LLB, 5007NB  1
 48 316896-2 .HOUSING W/O BEARING, 9227C  1
 49 266034-5 TAPPING SCREW 4X16, 9524NB  4
 50 152552-8 SPINDLE COMPLETE, 9227C  1
 51 743012-7 7 RUBBER PAD, 9217SPC  1
 51   743052-5   PAD 165, 9227C  1
 52 182917-0 HANDLE SET, 9227C  1
 53 265995-6 TAPPING SCREW 4X18, 4323K  4
 1,001 783204-6 HEX WRENCH 6, 3705, HR5000  1
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 1,002 262542-4 SLEEVE 18, 9227C  1
 1,003 794094-2 N/A  1
 1,004 152490-4 GRIP 36, 9227C  1
 1,004 153489-2 GRIP 36, 9557NB  1
 5,008   782412-6   LOCK NUT WRENCH 28, GA7911  1
 5,011 224517-1 LOCK NUT, 9227CY, 5,7  1
 5,012 810134-9 CAUTION LABEL, 3709  1
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